HALZS o M Il HYLUNDA
MILL TEST CERTIFICATE _..

F190700141
S A suMEs
SHOT ROLLED CARBON STEEL PLATE OcMg_*jQ 3 Cerlificate No. - 20190731-PS-009-040
. - F 2 Xt sl ol X} .
TASTM AL72-50/A709-50 Contractor THYUNDAI CORPORATION o oillssue :2019-08-06
- cral H Unit
Ser e Bl o 23100 3% 1000
B . — W Tensile Test Cremical Cormnposiion(%) 4%10,000 5:x100.000
Quanity Heallo. | PodwiNo. 15 v | 15 [ & [walm | w|w|glc|s|mw|e|s|oa|n]c|m|w|n]|v]|S
7}
(IN/mn) (%) (%) (%) (%) o 3 4 3 3 4 4 2 2 & 2 3 3 3 3
x 6006 1 4,445 | R19841 FC11830701~ | T | 4185|5671 26 6] L ]1,658] 355 [1,331| 156 | 38 g 8 86 0 21 2 17 | 26
P |1.689] 350 |1.340 152 | 33 | 3 8 (9% | 02| 2|18]28
408« GOA6 1 4445 | R198a1 FC11830702 Ty485| 5671 26 U L [1,658]| 355 [1,331] 156 | 38 3 8 6 0 21 2 17 | 26
P {1689 350 |1,3400 152 | 33 | 3 8 || o0 |20| 2 |11]28
1 4,445 | R19841 FC11830703 T|4185]5671| 26 U L |1,658] 355 |1331] 156 [ 38 | 3 g8 (8| 0|21 2 |17 |28
P |1,689| 350 |1,340| 152 | 33 3 8 0 0 20 2 18 | 28
35 1 4445 | R19834 FCM830802~ | T | 386.2| 5638 27 U L |1,655] 364 |1.364| 138 | 46 3 8 88 0 21 2 17 1 35
P |1,706| 361 |1,375| 136 | 46 3 8 91 0 20 2 18 | 36
36 x GOLG 4,445 | R19838 FC11831102~ | T | 3653|5459 26 U L 1,616 353 |1,352] 150 | 38 3 8 90 0 20 2 16 | 31
P |1,680| 344 | 1,343| 140 | 35 3 8 94 0 19 2 17 | 28
1 % 2438 x BOOG 4445 | R19841 FC11831202 T1389.9(5606( 26 u L |1,658| 365 (1,331 156 | 38 | 3 g 18| 0|2 2 | 17| 28
P (1689 350 [1,340| 152 | 33 | 3 g || 02| 2|18]28
1 4,445 | R19838 FC11831302~ | T | 365.3| 5459 26 8] L |1.616] 353 [1.352| 150 | 38 | 3 g8|1|[0l2] 2]|16]3
P |1,680| 344 |1.343| 140 | 35 B 8 94 0 19 2 17 | 29
1 4495 | R19841 FC11831501 T 13899 6606| 26 U L |1.658] 355 |1.331) 156 | 38 3 8 86 0 21 2 17 | 26
P (1,689 350 |1,340] 152 | 33 | 3 8|1 0]l2]|2]|18]28
T o= T on. MiMiddle, B:Bottom
sile fosl — Direction! Transverse. Gauge length:200mm (Rectangular), YP Mtd © 2 (0.2% off-set},5 (0.5% underload), U (Upper yield point). L {Lower yield point)
N sion — PrProduc adle analysis
o
! H
E i
:,:‘.,,.Qm._:\i steel. Basic oxygen process and Vacuum degassing process were applied.» This Mill Test Cerlificate is issued in accordance wilh EN 10204 Type 3.1
Signature
1712 BE2 kel X EE 720l B2G IS FUTECH %C %0 &k
WE HERERY CERTIFY THAT THE MATERIAL I>w BEEN MADE AND TESTED N AOCORDANCE WITH THE ABOVE SPECIFCATION AND THE REQUIREMENTS
Chief Of Qualty Assurance Team

FHIZWE SN AFEUL, DXEMY WEE MOME TATFINAM HUSHA & US UL (http://smhyundai—steel.com/cs/cm/iogin.isp)
as hean printed from original electronic documentiwith dig sloning)

document at hyundalstesl's customer portal( httol/fam hyundal=stesl.com/cs/cm/loginisp) * QRcode scanner App ° '(GReal’
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_ 3.._.:_ .;. oi pra s and safely problems may acise iF used other than to the spec stated in this Mil Test Certification.




